RESERVDELSKATALOG
: HUSQVARNA ST 427

Reservdelslista



RESERVDELSLISTA



05.15.003-C




REF.

ART. NR ARTIKELBESKRIVNING
586710401 HIUL

ANMARKNING

KIT

N

586710301 HJUL



15

\

Engine Control Unit 5 A
Unité De Contréle Du Moteur

Starter Solenoid 20 A

Solénoide Du Démarreur

Light and Heated Grip 5 A
Poignée Légere et Chauffée

Spare Fuse 5 A

Fusible De Rechange

/‘9

"/REPLACEMENT PARTS

Description Part Number
Impeller Belt | 589262602
Drive Belt | 589290601
Shear Bolt | 588077501 (bolt)
& 73800400 (1/4-20 nut)
Spark Plug | F6RTC (.027" Gap)
Oil | 5W-30

Call 1-800-849-1297 for technical help, to
find a dealer/servicer near you or order parts
to be sent directly to your home.

Use of genuine Husqvarna]parts
helps ensure that your Snow Thrower
operates safely and correctly.
Remember to request only genuine
Husgvarna parts from your local
dealer/retailer/parts distributor!
www.husgvarna.com




REF. ART. NR ARTIKELBESKRIVNING ANMARKNING
1 532184045 DEKAL 1
2 590812201 DEKAL 1
3 532199683 DEKAL 1
4 532184028 DEKAL 1
5 593092501 DEKAL 1
6 593092601 DEKAL 1
7 593092801 DEKAL 1
8 593146901 DEKAL 1
9 593147001 DEKAL 1
10 588049801 DEKAL For 96193010300 1
11 532199683 DEKAL 1
12 590812201 DEKAL 1
13 532184045 DEKAL 1
14 532184028 DEKAL 1
15 593096701 DEKAL 1
16 590697201 DEKAL 1
17 532428677 DEKAL 1






REF. ART. NR ARTIKELBESKRIVNING

1 589264502 STOD 1
2 817000510 BULT 1
3 582917901 STUD 1
4 589875702 HANDTAG 1
5 590942802 KAPA 1
6 597656701 STUD 1
7 501067101 BULT 1
8 596039201 LOCK NUT 1
9 594940601 KNOPP 1
10 585989301 STOTFANGARE 1
11 595517901 SCREW 1
12 588160803 HANDTAG 1
13 532191938 KNOPP 1
14 588059901 BULT 1






REF. ART. NR ARTIKELBESKRIVNING ANMARKNING
1 588077502 BULT 1
2 595086601 MUTTER 1
3 501417301 BULT 1
4 585691401 MUTTER 1
5 585691001 MUTTER 1
6 588059901 BULT 1
7 532191938 KNOPP 1
8 585832001 BULT 1
9 873970500 MUTTER 1
10 532184505 FJADER 1
11 581897301 STOD For 96193010300 1
11 596976801 STOD For 96193013001 1
12 501417401 BRICKA 1
13 591070601 TANGENT 1
14 591087401 HALLARE 1
15 532184205 TAPP 1
16 589796001 HAVARM 1
17 589801101 KNOPP 1
18 532443059 SATS 1






REF. ART.NR  ARTIKELBESKRIVNING ANMARKNING

1 582867701 GEARBOX 1
2 596920101 FLAKTHIUL 1
3 593042802 UTKASTARROR 1
4 588077502 BULT 1
5 595086601 MUTTER 1
6 585691301 MUTTER 1
7 585691201 BULT 1
8 532198791 KULLAGER 1
9 585109004 STOD 1
10 585691301 MUTTER 1
11 585832001 BULT 1
12 872110510 BULT 1
18 588610238 HUS KPL 1
19 585048402 PLATTA 1
20 596039401 BULT %%LQCARR'AGEF’/ I5=1a
21 532155377 MUTTER 1
2 581970303 INMATARSKRUV 1
23 581970403 INMATARSKRUV 1
24 580855501 LAGERSTOD 1
2% 532437622 LAGER 1
% 812000028 KLAMMA 1
27 817670412 SCREW 1
28 532407834 HASPLAT 1
29 585691701 BULT 1
30 585691301 MUTTER 1
% 532192199 VERKTYG 1
37 586414802 TR 1
% 586330302 TRM 1
39 586330402 TRM 1
40 817060410 SCREW 1



40 40

See message for
changine engines.




REF. ART.NR ARTIKELBESKRIVNING ANMARKNING
1 598758701 BULT BOLT - 5/16-24 X 2.375 1
2 596204101 BRICKA 1
3 596238801 BRICKA 1
4 874610516 SCREW SCREW-5/16-24X 1.0 1
5 589263402 FASTE 1
BOLT-5/16-18 X 1.50
6 589284501 BULT CARRIAGE 1
7 589262702 REMSKIVA 1
8 594944401 MUTTER FLANGE NUT - 5/16-18 1
9 589263601 SCREW SCREW - SHOULDER 3/8 1
10 589263601 SCREW SCREW - SHOULDER 3/8 1
11 589262602 REM 1
12 579763301 ARM 1
13 587343701 BUSHING 1
14 596322201 BULT BOLT-5/16-18 X .875 1
15 579763501 FJADER 1
16 589262902 ARM 1
17 817060408 SCREW SCREW 1/4-20 X 50 1
18 589289902 BELLCRANK 1
19 589290502 ARM 1
20 589290601 REM 1
21 598644501 STYRNING 1
22 589290801 STYRNING 1
23 598816002 REMSKIVA 1
24 589481601 FJADER 1
25 589760701 STYRNING 1
26 590720701 LANKKPL 1
27 513918900 BRICKA 1
28 582478602 MUTTER FLANGE LOCKNUT 1/4-20 1
29 592917802 STYRNING 1
SCREW 1/4-20 X 65 WITH
30 585517801 SCREW DOG POINT 1
31 589263801 REMSKIVA 1
SCREW - FLANGE HEAD CAP
32 Rl SCREW WITH DOG POINT. 3/8-16
33 589262505 STYRNING 1
34 501595402 FASTE 1
35 596030501 SCREW SCREW -5/16-18 X.75 1
36 581632002 FASTE 1
37 583808002 RAM 1
38 583808403 RAM 1
39 583808404 RAM 1
SCREW - FLANGE HEAD CAP
40 g SCREW WITH DOG POINT, 3/8-16
41 817060410 SCREW 1
42 532150406 BULT 1
43 532428867 BULT 1
44 590044602 FASTE 1
46 587105501 KAPA 1
47 532145006  KLAMMA 1
48 585691101 SCREW 1
49 532423062 MUTTER 2
For 97052940100, (See
50 598610402 MOTOR Husqvarna Engine IPL for 1
service parts)
For 961930103,
50 592919001 MOTOR 961930130, (See LCT 1
Engines IPL for service parts)
*To change from LCT
592919001 to RATO
598610402 you will need to
50 900000002 DUMMY PART order pulley 598816002, 1

bolt 598758701, upper
harness 529360501, &
lower harness 529360401






REF. ART. NR ARTIKELBESKRIVNING
1 589626402 KONSOL 1
2 589626804 KONSOL 1
3 589626902 FASTE 1
4 589754201 FASTE 1
5 589754301 FASTE 1
6 596924101 HAVARM 1
7 589772201 SCREW 1
8 599868801 FASTE 1
9 532197991 KLAMMA 1
10 589796501 FASTE 1
11 589801101 KNOPP 1
12 590774701 HAVARM 1
13 589754101 FASTE 1
14 589754001 FASTE 1
15 589754401 HAVARM 1
16 589796101 KNAPP 1
17 589796201 DYNA 1
18 589796301 KNOPP 1
19 589796401 KNOPP 1
20 589800501 FJADER 1
21 596918401 FJADER 1
22 593075101 FJADER 1
23 597367401 BRICKA 1
24 532417693 MUTTER 1
25 590791701 CLEVISPIN 1
26 532423303 HAIRPIN COTTER 1
27 596238401 BULT 1
28 532191730 MUTTER 1
29 597425501 BULT 1
30 593092001 BULT 1
31 594944401 MUTTER 1
32 593084201 PLUGG 1
33 585517801 SCREW 1
34 529360501 SELE 1
35 590790601 BUSHING 1
36 581726101 BULT 1
37 532428124  KLAMMA 1
38 532170165 BULT 1
39 501406601 SCREW 1
40 585805001 BRYTARE 1
41 596515501  TIMMATARE 1
42 591066501 BRYTARE 1
43 594721801 BRYTARE 1
44 597425701 BRICKA 1
45 589626803 KONSOL 1
46 529585902 BRACE 1
47 529534501 KABLAGE KPL 1
48 581329401 PENNOR 1
49 599265401 CLEVISPIN 1
50 532423303 HAIRPIN COTTER 1
51 584652201  KLAMMA 1
52 586682101 BRICKA 1
53 589796001 HAVARM 1
55 595086601 MUTTER 1






REF. ART. NR ARTIKELBESKRIVNING ANMARKNING
1 532444041 UTKASTARROR KPL. 1
2 588077802  UTKASTARROR KPL. 1
3 532420325 SEAL SEAL 1
4 532128415 NIT POP RIVET 1
5 532430324  SKARM SHIELD 1
6 900000002 DUMMY PART RETAINER 1
7 598450501 KABLAGE KPL 1
8 581726101 BULT 1
9 590800901 TAPP 1
10 532423303 HAIRPIN COTTER 1
11 593622201 SKYDD For 96193010300 1
12 532435616 FJADER For 96193010300 1
13 532059349 MUTTER For 96193010300 1
14 532184505 FJADER 1
15 501417301 BULT 1
16 585691401 MUTTER 1
17 585832001 BULT 1
18 873970500 MUTTER 1
19 501417401 BRICKA 1
20 532181580 KLAMMA 1
21 593853401 KABEL 1
22 532431762 PENNOR 1
23 812000014  FLANSRING 1
24 581151201 FJADER 1
25 532197991 KLAMMA CLP 1
26 532421138 SKARM 1
27 532435831  SPANNBAND 1
28 586118001 SCREW 1
29 586118101 MUTTER 1
30 535332701 LIGHT Fits 97052930100 1
31 590439801 MOUNTING BRAKET 1
HEXHD_5/16-18 FLANGE
32 594944401 MUTTER NYLOCK 1
35 529360401 SELE HARNESS 1
36 595271701 KLAMMA cupP 1
37 532197991 KLAMMA CupP 1
38 597434101 MUTTER NUT 2
39 597651301  KAPA COVER 1



0

N
-

o
-

1
| -
ol \\‘/M\
\ ey

1"

O

1"




REF. ART. NR ARTIKELBESKRIVNING
1 532197991 KLAMMA 1
2 532423303 HARPIN COTTER 1
3 579763601 KABEL 1
4 589265201 KAPA 1
5 589289801 KABLAGE KPL 1
6 590026601 KABEL 1
7 590800901 TAPP 1
8 594944401 MUTTER 1
9 584652201 KLAMMA 1
10 585517801 SCREW 1
11 592857401 KLAMMA 1
12 594716501 FJADER 1
13 582478602 MUTTER 1
14 588839401 KROK 1
15 585989301 STOTFANGARE 1
16 590942902 SPANNBAND 1
17 596320101 BULT 1
18 539990053 BRICKA 1
19 589819503 BATTERI 1
21 589289503 KABLAGE KPL 1
22 589289504 KABLAGE KPL 1
23 589803801 HAVARM 1
24 581329501 SCREW 1
25 817060410 SCREW 1
26 532431762 PENNOR 1
27 812000014 FLANSRING 1






REF. ART. NR ARTIKELBESKRIVNING

1 589288802 MOUNT 1
2 589289102 BELLCRANK 1
3 589289301 STANG 1
4 589288701 TRANSMISSION 1
5 872110510 BULT 1
6 532751153 MUTTER 1
7 532428867 BULT 1
8 595517601 BULT 1
9 532169675 TAPP 1
10 589263701 FJADER 1
11 583808502 KAPA 1
12 585517801 SCREW 1
14 532053847 BRICKA 1
15 589289701 AXEL 1
16 532171271 NIT 1
17 532124788 FLANSRING 1
18 590000601 CARRIER 1
19 532428867 BULT 1



291/306/369/414/420cc E-gov Snow Engines

9999 Options

Carburetor
Repair Kit

ILLUSTRATICN FOR REFERENCE PURPOSES QMLY




REF. ART. NR ARTIKELBESKRIVNING ANMARKNING

1 587176801 TOPPLOCK 1
2 532429606 TAPPET 1
3 532429303 KAPA 1
5 582505201 KOLV 1
7 532429313 KAMAXEL 1
8 532443900 SVANGHJUL 1
9 532429306 FLAKT 1
10 587151301 VEVAXEL 1
13 587198701 LJUDDAMPARE KPL 1
14 532429209 BRANSLETANK KPL 1
15 532429234  FUEL 1
16 532429211 TANKLOCK KPL 1
17 597414501 FORGASARE 1
18 532443944 TANDSPOLE 1
20 532424939 TANDSTIFT F7RTC, 424939 1
20 532437558 TANDSTIFT F6RTC 1
23 532432146 SLANGSATS 1
24 597414601 SPJALL 1
28 582621501 STARTAPPARAT 1
29 582621601 KOPP 1
30 587394101 BLOWER 1
31 597414701 CYLINDERKAPA 1
32 532429316 SEAL 1
34 532436966 STOVEL 1
35 597359201 STARTAPPARAT 1
36 587179401 PACKNINGSSATS 1
37 532435534  MATSTICKA 1
38 532429612 ARM 1
40 532429242 OILPLUG 1
43 587179601 LUFTNING 1
47 532429237 MATSTICKA 1
48 597382501 REGLAGE 1
48 597382601 SELE 1
48 597382701 SELE 1
49 532435495 OILPLUG 1
50 597414801 CARBURETTOR AIRBOX SYSTEM 1
51 532429231 SKARM 1
52 532429218 PRIMER 1
55 587139901 OLJEROR 1
56 532429213 SKARM 1
57 532437466 SKARM 1
59 582621701 FASTE 1
60 597360301 CHARGING TOWER 1
61 532432752 KNOPP 1
62 532443899 STARTHANDTAG 1
64 532429608 WEIGHT KIT 1
65 581372901 TAPPET 1
69 586326701 STUD 1
70 580353701 FORGASARE 1
72 587152201 DEKAL 1
74 587375301 SKARM 1
75 532429232 SKARM 1
77 532432688 BULT 1
78 585771301 SPANNBAND 1
81 585297201 WOODRUFFKIL 1
82 585020501 DISTANSBRICKA 1
85 586325601 SIL 1
86 586327401 BULT 1
87 586327001 BULT 1
88 586326801 STUD 1
91 586326501 JET 1
91 587994104 PACKNINGSSATS 1
92 587995201 BULT 1
92 579806401 BULT 1
94 588485501 SEAL 1
97 590046601 Exhaust 1



